

# **TEST REPORT**

NUMBER: DELH17004159

: 19<sup>TH</sup> JULY, 2017 DATE



SUBMITTED SAMPLES



**TEST REPORT** 

NUMBER: DELH17004159

DATE : 19<sup>TH</sup> JULY, 2017

APPLICANT: SARIKA TRADING COMPANY

2762, 1st FLOOR QUTUB ROAD

SADAR BARAD DELHI-6

ATTN: MR.NITIN SACHDEVA

SAMPLE DESCRIPTION: THE SUBMITTED SAMPLE SAID TO BE - HOOK AND EYES.

DATE RECEIVED : 13<sup>TH</sup> JULY, 2017

BUYER'S NAME

BUYING AGENT/ CONTACT

ORDER NO.

STYLE NO./ ITEM NO

COLOR

END USE

SEASON

COUNTRY OF DESTINATION

SUPPLIER

: -
SUPPLIER

: -
SUPPLIER

: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: -
: --

**TESTS CONDUCTED:** AS PER THE REQUEST BY THE APPLICANT. FOR FURTHER DETAILS PLEASE REFER TO THE ENCLOSED PAGE (S).

### **CONCLUSION:**

MANUFACTURER'S NAME

TESTED SAMPLE	STANDARD	RESULT
SUBMITTED SAMPLES	RESISTANCE TO CORROSION TEST (AS PER ASTM B117) (MOD.)	#

NOTE: M = MEET CLIENT'S REQUIREMENT F = BELOW CLIENT'S REQUIREMENT N/A = NOT APPLICABLE

NOTE: TESTING HAS BEEN PERFORMED AS PER APPLICANT REQUEST.

PREPARED & CHECKED BY: for INTERTEK INDIA PVT. LTD.

Omprakash Vishwakarma Lab Manager (Hardline)



## **TEST REPORT**

NUMBER: DELH17004159

DATE : 19<sup>TH</sup> JULY, 2017

TESTS CONDUCTED:

### 1. CORROSION RESISTANCE:

(AS PER ASTM B 117) (MOD.)

### **TESTING CONDITION: (NEUTRAL SALT SPRAY)**

- (1) SODIUM CHLORIDE (NaCl) SOLUTION CONCENTRATION = 10.6 gm/litre
- (2) pH = 6.8
- (3) CHAMBER TEMPERATURE = 35°C
- (4) EXPOSURE PERIOD = 24 HOURS

TESTED COMPONENT	RESULT	CLIENT'S REQUIREMENT
SUBMITTED SAMPLES	No Visual Change Observed.	Not Provided

#### # END OF TEST REPORT #

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or willful misconduct.